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Appendix A: DTS Bandwidth
Test Result
DTS BW
TestMode Antenna Frequency[MHZz] MHzZ] FL[MHZ] FH[MHZ] Limit{MHZz] Verdict
z

BLE_1M Ant1 2402 0.66 2401.67 2402.33 0.5 PASS

BLE_1M Ant1 2440 0.66 2439.67 2440.33 0.5 PASS

BLE_1M Ant1 2480 0.66 2479.67 2480.33 0.5 PASS
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Appendix B: Occupied Channel Bandwidth
Test Result
Channel
Test Mode Antenna OCB [MHZz] FL[MHZ] FH[MHZ] Limit{MHZz] Verdict
Frequency[MHZz]
BLE_1M Ant1 2402 1.007 2401.5045 2402.5115 - -
BLE_1M Ant1 2440 1.011 2439.5045 2440.5155 - -
BLE_1M Ant1 2480 1.011 2479.5045 2480.5155 - -
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Appendix C: Maximum conducted output power
Test Result Peak
Peak Peak EIRP
Frequency Gain EIRP
Test Mode Antenna Power Powe Limit Limit Verdict
[MHz] [dBi] [dBm]
[dBm] [dBm] [dBm]
BLE_1M Ant1 2402 6.88 <30 -2.52 --- --- PASS
BLE_1M Ant1 2440 7.47 <30 -2.52 --- --- PASS
BLE_1M Ant1 2480 7.95 <30 -2.52 -—- -—- PASS
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Appendix D: Maximum power spectral density
Test Result
TestMode Antenna Frequency[MHZz] Result[dBm/3kHz] Limit[dBm/3kHz] Verdict
BLE_1M Ant1 2402 -5.16 <8.00 PASS
BLE_1M Ant1 2440 -4.44 <8.00 PASS
BLE_1M Ant1 2480 -4.15 <8.00 PASS




CVC) cvc Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0008-RF1-A1 Page 7 of 14

Test Graphs

Ref Level 20.00 dBm Offset 8.86 d2 @ RBW 3 kHz Ref Level 20,00 dBm  Offset 9.06 d8 @ RBW 3 kHz
o Att 30de SWT 632.3ps @ VBW 10kdz  Mode Auto FFT

o Att 0dd SWT 632.3ps @ VBW 10kHz  Mode Auto FFT
Count 100/100 Count 100/100
(017K View (017K View
Mi[1] -5.16 dBm| mi[1] -4.44 dBm|
2.4020020630 GHz 2.4400026430 GH|
10d 104
. T 0d

£

=
5

l ey

=

@}W’W ‘J\VBUW MW IVl My : , | Wﬂ wm g

M e L
‘ MY
I ) 1

40 d
s0d 50 df
40 60 df
70 -70d
CF 2.402 GHz 30000 pts Span 1,023 MHz CF 2,44 GHz 30000 pts Span 1.023 MHz
—— — —
(] )i (]

Date: 20.JAN.2025 18:32:00

BLE_1M-Ant1-2402-PASS BLE_1M-Ant1-2440-PASS

Ref Level 20.00 dém Offset 9.06 d2 @ RBW 3 kHz

jo Att 30d8 SWT 632.3ps @ VBW 10kHz Mode Auto FFT
Count 100/100
@ 1Pk View
Mi[1] ~4.15 dBm
2.4800024720 GHz|
10 df
0

S

) z;@m W WWWW g |,
I i I il

404

50 df

-60

-70

CRETET 30000 pl's Span 1.023 MHz

BLE_1M-Ant1-2480-PASS



@Vb CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0008-RF1-A1 Page 8 of 14
Appendix E: Conducted Spurious Emission
Test Result
Freq Range Ref Level Result Limit
TestMode | Antenna Frequency[MHZz] Verdict
[Mhz] [dBm] [dBm] [dBm]
BLE_1M Ant1 2402 0~Reference 6.99 6.99 - PASS
BLE_1M Ant1 2402 30~1000 6.99 -58.55 <-13.01 PASS
BLE_1M Ant1 2402 1000~26500 6.99 -47.44 <-13.01 PASS
BLE_1M Ant1 2440 0~Reference 7.59 7.59 --- PASS
BLE_1M Ant1 2440 30~1000 7.59 -58.32 <-12.41 PASS
BLE_1M Ant1 2440 1000~26500 7.59 -46.96 <-12.41 PASS
BLE_1M Ant1 2480 0~Reference 7.94 7.94 --- PASS
BLE_1M Ant1 2480 30~1000 7.94 -57.93 <-12.06 PASS
BLE_1M Ant1 2480 1000~26500 7.94 -47.37 <-12.06 PASS
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Appendix F: Band edge measurements

Test Result
TestMode Antenna | ChName Frequency[MHz] Ref Level[dBm] Result[dBm] Limit[dBm] Verdict
BLE_1M Ant1 Low 2402 6.86 -47.1 <-13.14 PASS
BLE_1M Ant1 High 2480 7.96 -47.07 <-12.04 PASS
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Appendix G: Duty Cycle

Test Result
Transmission Transmission Duty Cycle
TestMode Antenna Frequency[MHZz] . .
Duration [ms] Period [ms] [%]
BLE_1M Ant1 2402 0.43 0.63 68.25
BLE_1M Ant1 2440 0.43 0.63 68.25
BLE_1M Ant1 2480 0.43 0.63 68.25
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Test Graphs
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